


SAVE THE DATE NOW FOR THE 2017 IWC

November 12-16, 2017
Hilton in the Walt Disney World® Resort, Orlando, Florida  USA

IWC APP-NOW AVAILABLE 
(FOR ANDROID, APPLE AND THE WEB)

The new IWC APP is available for download on the 
App Store. It’s FREE! 

•	 Access the event schedule and customize 
your agenda with personal appointments

•	 See all the speakers and read their bios 
•	 Check out the exhibitors and locate 

their booths more easily through an 
interactive map 

•	 Get important updates and exciting 
offers through the app through 
Push Notifications

•	 See who’s attending and 
share contact information 
by networking with other 
attendees

Step 1: Download the App! The first thing you’ll need to do is download the app on the 
[...]
4:45 PM	 Authors Closure & Floor Discussion
5:00 PM	 Conclusion



November 6-10, 2016 San Antonio, TX 29

Monday afternoon 
TECHNICAL  SESSIONS
	 IWC 16-RESERVE: PRODUCED WATER TREATMENT 

TECHNOLOGIES FOR HYDRAULIC FRACTURING
Anne Wrobetz, EIT, Navigant Research, Boulder, Colorado

	 Produced water from hydraulic fracturing is a significant contributor 
to deep well injection volumes. Deep well injection has recently come 
into regulatory discourse due to a possible correlation with seismic ac-
tivity, notably in the central and eastern United States (USGS, 2016). 
Produced water contains a variety of contamination, including high 
salts content, heavy metals, and radiation (Colorado, 2016). Many 
of these cannot be sufficiently addressed in municipal waste water 
treatment plants. Small, portable systems that utilize reverse osmosis 
and membrane technologies are becoming more popular to reduce 
water that must be either injected deep underground or transported 
to faraway treatment plants. Especially with the recent low price of oil, 
E&P companies must cut disposal costs in order to maximize profits. 
Investment will increase in portable systems that can treat produced 
water for future use in further hydraulic fracturing. These treatment 
systems are being created by such companies as Veolia, FlexWater, 
and M3 Construction. This paper analyzes the various treatment tech-
nologies that will be deployed for onsite treatment of produced water, 
as well as the economic market surrounding these technologies.

IWC INFO-SHARE SUITE: MONDAY NIGHT LIGHTS 
Dow Water & Process Solutions is going the distance in performance, reliability and 
sustainability across technologies including ion exchange, reverse osmosis, ultrafiltra-
tion and high-solids filtration. Visit the Dow Huddle Room on Monday, November 7th 
in Conference Room 12 to watch football and meet with Dow experts. Stop by booth 
#301 to learn more and enter to win a raffle prize.

•7:30 – 9:30 PM: kick-off with beer, BBQ and football (The room will be open for 
the duration of the game.)



77th Annual International Water Conference®30

Tuesday morning 
TECHNICAL  SESSIONS

MEMBRANES FOR WASTEWATER AND ZLD: 
ADVANCES IN MEMBRANE TECHNOLOGY FOR 
CHALLENGING APPLICATIONS
Tuesday, Nov. 8, 8:00–12:00 PM; Room: Salon I
IWC Rep: Jim Summerfield, DOW Chemical Company, Saginaw, MI

Session Chair: Diane Martini, Burns & McDonnell, Kansas City, MO

Discussion Leader: Kristen Bell, Sargent & Lundy, LLC, Chicago, IL

8:00 AM	 SESSION INTRODUCTION
Diane Martini, Burns & McDonnell, Kansas City, MO

	 Membranes aren’t just for demineralizer systems any more. Even 
though a membrane system won’t eliminate your wastewater, it can 
concentrate your wastewater so that the final ZLD process can be 
smaller. This session looks at advances in membrane technology for 
wastewater applications, and includes two FGD wastewater case stud-
ies. We will start with an overview of forward osmosis, followed by a 
case study, then look at an application of the VSEP process and close 
with an advanced electrodialysis application.

8:10 AM 	 IWC 16-29: FORWARD OSMOSIS: A PROMISING PROCESS FOR 
INDUSTRIAL PROCESS WATER RECOVERY
Georgios Kolliopoulos, Vladimiros Papangelakis, and Alex Karlov, 
University of Toronto, Toronto, ONT Canada; Amy Holland and Timothy 
Clark, Forward Water Technologies, Kingston, ONT Canada

	 Forward osmosis is a recent technology used in desalination and 
process water recovery that has an energy advantage over several 
current technologies due to its spontaneity and the switchable nature 
of the chemicals used. We investigated the effectiveness of aqueous 
ammonium bicarbonate (NH4HCO3) and carbonated trimethylamine 
(TMAH:HCO3) as such chemicals and evaluated their separation effi-
ciency from the aqueous process solution. Our results indicate that the 
separation of TMAH:HCO3 is faster and more efficient.

8:35 AM	 Discusser: Steve McSherry, Wigen Water Technologies, Chaska, MN  
8:45 AM	 Authors Closure & Floor Discussion

9:00 AM 	 IWC 16-30: FORWARD OSMOSIS BASED MEMBRANE BRINE 
CONCENTRATION OF WASTEWATER STREAMS IN COAL-FIRED 
POWER GENERATION: AN UPDATE
Marek Nowosielski-Slepowron, MaryTheresa Pendergast, Ph.D., and 
John Tracy, Oasys Water, Boston, MA 

	 The integration of membrane-based processes into water treatment 
systems delivers flexible and cost-effective solutions for difficult indus-
trial waters. This paper will discuss the opportunities for incorporation 
of forward osmosis into power industry wastewater management. In 
particular, it will highlight the design, start-up, and operation of a zero 
liquid discharge plant treating flue gas desulfurization wastewater at 
a coal-fired power facility, which includes at its core the Oasys Water 
forward osmosis based Membrane Brine Concentrator System.

9:25 AM	 Discusser: Andrew Carstens, Sargent & Lundy, Chicago, IL 
9:35 AM	 Authors Closure & Floor Discussion
9:50 AM	 Break



November 6-10, 2016 San Antonio, TX 31

Tuesday morning 
TECHNICAL  SESSIONS
10:20 AM 	 IWC 16-31: LONG-TERM EVALUATION OF A 50-GPM 

VIBRATORY SHEAR ENHANCED PROCESS (VSEP) MEMBRANE 
FILTRATION SYSTEM FOR TREATMENT OF FLUE GAS 
DESULFURIZATION WASTEWATER
Jay Renew, Kristen Jenkins, and Keith Hendershot, Southern Research, 
Cartersville, GA; Chethan Acharya, Ph.D., Southern Company, 
Birmingham, AL 

	 The vibratory shear enhanced process (VSEP) membrane filtration 
system developed by New Logic Research, Inc. is a type of dynamic 
shear-enhanced membrane filtration (DSEMF) system. DSEMF systems 
operate by creating a high shear rate at the surface of the membrane 
thereby limiting flux declines and fouling. This high shear rate is 
achieved through the utilization of rotating disks in the membrane, 
rotating the membrane, or vibrating the membrane. In the case of 
the VSEP system, the membrane is vibrated. As a result this dynamic 
processes, the shear rate is decoupled from the from the inlet flow 
rate. The permeate flux is enhanced and fouling is limited by reducing 
particle deposition on the membrane surface. A 50 GPM VSEP system 
is being evaluated for 5-months at the Water Research Center at Plant 
Bowen. The system also includes a spiral reverse osmosis (SRO) unit 
for polishing VSEP permeate.

10:45 AM	 Discusser: Dennis McBride, Burns and McDonnell, Kansas City, MO 
10:55 AM	 Authors Closure & Floor Discussion

11:10 AM 	 IWC 16-32: ADVANCES IN EXTREME RECOVERY ION 
EXCHANGE MEMBRANE SYSTEMS FOR GYPSUM SATURATED 
REVERSE OSMOSIS BRINES AND AMMONIA REMOVAL
Mitchell Frank, Malcolm Man, and Ben Sparrow, Saltworks 
Technologies Inc., Richmond, BC Canada 

	 An advanced electrodialysis platform was developed and tested on 
multiple industrial water projects. The results solve two industry prob-
lems: (1) achieve extreme recoveries on highly scaling waters without 
chemical softening, (2) remove ammonia from wastewaters without 
temperature sensitivities in an easily controllable system. Performance, 
results and economics are presented for projects treating calcium sul-
fate saturated mining waters as well as the removal and destruction 
of ammonia from wastewater treatment plant (WWTP) centrate and 
landfill leachate.

11:35 AM	 Discusser: Phillip Locke, McKreed & Kim
11:45 AM	 Authors Closure & Floor Discussion
12:00 	 Conclusion

 

athlonsolutions.com

We Treat the Equipment, Not Just the Water



77th Annual International Water Conference®32

Tuesday morning 
TECHNICAL  SESSIONS

ZERO LIQUID DISCHARGE – DIFFERENT 
APPLICATIONS, DIFFERENT CHALLENGES, ONE 
RESULT
Tuesday, Nov. 8, 8:00–12:00 PM; Room: Salon J
IWC Rep: Patricia Scroggin, Burns & McDonnell, Chicago, IL

Session Chair: Michael Marlett, Aquatech International Corporation, 
Hartland, WI

Discussion Leader: Brian Powers, HDR Engineering, Inc., Charlotte, NC

8:00 AM	 SESSION INTRODUCTION
Michael Marlett, Aquatech International Corporation, Hartland, WI

	 Zero Liquid Discharge is presently the focus and one of the preferred 
technologies for FGD wastewater treatment in coal fired power plants.  
However, it is also applied to other wastewaters and can be achieved 
through a hybrid system of utilizing both Thermal and non-Thermal 
equipment. One of our papers addresses ZLD options for FGD and 
another addresses a hybrid ZLD system utilized in a coal gasification 
application. As true ZLD is approached, the challenges to achievement 
become more pronounced. These commonly include CAPEX, materials 
selection, and OPEX. Two of the papers in this session address these 
issues.

8:10 AM 	 IWC 16-33: OVERCOMING CHALLENGES IN GETTING TO ZERO 
WITH FLUE GAS DESULFURIZATION (FGD) WASTEWATER
Krystal Perez, CH2M, Bellevue, WA; Thomas Higgins, CH2M, Reston, 
VA; Dennis Fink, CH2M, Oakland, CA; Christina Joiner, CH2M, Atlanta, 
GA

	 We use a chemistry and mass balance modeling tool to develop a zero 
liquid discharge method to meet water quality–based standards and 
ELGs. The method combines FGD system evaporation; fines removal to 
reduce wastewater flow; wastewater recycling; lime softening to re-
move magnesium, sulfate, fluoride, and boron; and mixing brine with 
fly ash to produce disposable solid material. We present a successful 
example and review factors influencing wastewater quality and quan-
tity.

8:35 AM	 Discusser: Steve Russell, Black & Veatch, Overland Park, KS 
8:45 AM	 Authors Closure & Floor Discussion

9:00 AM	 IWC 16-34: ZERO LIQUID DISCHARGE AT A CHINESE COAL TO 
CHEMICAL PLANT
Dave Ciszewski, GE Power, Water & Process Technologies, Bellevue, 
WA; Yimin Ling, GE Power, Water & Process Technologies, Shanghai, 
China 

	 DaTang Inner Mongolia DuoLun Coal Chemical Company is a leading 
Chinese coal-to-olefin producer. The plant couldn’t achieve full capac-
ity due to shortfalls in process design, including an undersized waste 
evaporation pond.  To enable DaTang to achieve full capacity and 
meet discharge regulations, a 175 m3/hr (770 gpm) integrated ZLD 
wastewater treatment plant including a membrane bioreactor (MBR), 
nanofiltration (NF), reverse osmosis (RO) and evaporator was installed 
to treat high salinity coal gasification process wastewater.

9:25 AM	 Discusser: William Shaw, Veolia Water Technologies, Plainfield, IL 
9:35 AM	 Authors Closure & Floor Discussion
9:50 AM	 Break



November 6-10, 2016 San Antonio, TX 33

Tuesday morning 
TECHNICAL  SESSIONS
10:20 AM	 IWC 16-35: BY PRODUCTS RECOVERY FROM ION EXCHANGE 

SALINE BRINE USING ELECTRODIALYSIS
Elisabeth Vaudevire, PWN Technologies, Andijk, Netherlands 

	 Anion exchange resin regeneration of a newly built ion exchange sys-
tem for treatment of surface water leads to the production of 24 m3/h 
of saline NOM rich brine. The extraction of salts and humic substanc-
es (as part of the NOMs) from the AIX brine by electrodialysis was 
investigated as a financially/ environmentally attractive alternative 
to discharge. High quality humic substances can be recovered as a 
substantial resource with an added value for use in agriculture.

10:45 AM	 Discusser: John Van Gehuchten, HDR Engineering, Inc., Ann Arbor, MI 
10:55 AM	 Authors Closure & Floor Discussion

11:10 AM	 WC 16-36: ZLD SYSTEM CORROSION CAUSES AND 
MITIGATION - A CASE STUDY
Daniel Sampson, WorleyParsons, Vallejo, CA

	 A power plant experienced severe corrosion of the ZLD system’s crys-
tallizer recirculation piping and other components including several 
through-wall failures.  This paper discusses several questions raised 
during the investigation including possible causes, an evaluation of 
Super Duplex A2507 as an acceptable alloy for the recirculation pump 
application, an evaluation of the ZLD feedwater to examine design vs. 
actual chemistry, and recommended design and performance modifi-
cations to minimize the potential for future corrosion.

11:35 AM	 Discusser: Caroline Sui, GE Power, Water & Process Technologies, 
Trevose, PA 

11:45 AM	 Authors Closure & Floor Discussion
12:00 	 Conclusion

INDUSTRIAL STEAM GENERATION: WHAT QUALITY 
DO WE WANT AND WHY DO WE CARE?
Tuesday, Nov. 8, 8:00 –2:00 PM; Room: Salon M
IWC Rep: Colleen Layman, HDR Engineering, Inc., Janesville, WI

Session Chair: Vickie Olsen, Honeywell, Altamonte Springs, FL

Discussion Leader: Jim Dromgoole, Fort Bend Services, Stafford, TX

8:00 AM	 SESSION INTRODUCTION
Vickie Olsen, Honeywell, Altamonte Springs, FL

	 Good steam and boiler water quality are essential to reduce corrosion 
and scaling both for process and utility operations. This session will 
covers case studies at sugar mills and utilities at different steam pres-
sure levels where locations experienced problems when the quality was 
not good enough, and how these issues were resolved.

8:10 AM	 IWC 16-37: MONITORING INDUSTRIAL STEAM PROPERTIES 
AT A TANZANIAN SUGAR MILL
David Daniels, M&M Engineering Associates, Leander, TX

	 A sugar mill in Tanzania installed a new bagasse-fueled boiler that 
operated at 45 bar to supply super-heated steam to a small single 
shaft turbine/generator set Adding a steam turbine for power gen-
eration required that the sugar mill monitor steam purity for the first 
time. Additional instrumentation and training were required for mill 
chemistry personnel. This paper will discuss the approach that was 
taken to adapt steam chemistry monitoring at this site.



77th Annual International Water Conference®34

Tuesday morning 
TECHNICAL  SESSIONS
8:35 AM	 Discusser: David B. Clayton, PPM Services Inc., South Houston, TX 
8:45 AM	 Floor Discussion & Closure

9:00 AM	 IWC 16-38: MONITORING INDUSTRIAL STEAM PURITY: WHY 
WAIT?
Eric Kangas and Tony Banweg, NALCO Water, an Ecolab Company, 
Naperville, IL

	 Industrial steam generating systems provide steam for a wide range 
of uses. Inadequate steam purity can create conditions that result in 
efficiency losses, equipment failures, decreased product quality and 
potential safety concerns. Continuous or periodic monitoring of steam 
purity provides visibility to potential issues before they become signifi-
cant operational concerns. This paper will discuss steam purity require-
ments, methods for accurate monitoring and important considerations 
in industrial applications.

9:25 AM	 Discusser: James Faust, Texas Municipal Power Agency, Anderson, TX 
9:35 AM	 Authors Closure & Floor Discussion
9:50 AM	 Break

10:20 AM	 IWC 16-39: REPEAT CYCLE CHEMISTRY SITUATIONS: 
PRECURSORS TO FUTURE DAMAGE IN INDUSTRIAL UTILITY 
PLANTS
Kevin Shields, Athlon Solutions, Manchester, MD 

	 Chemistry-related damage events in fossil utility steam generators and 
steam turbines can be linked to operation with certain repeat cycle 
chemistry situations. When multiple repeat cycle chemistry situations 
are present the risk of future damage is significant. Repeat cycle chem-
istry situations should be regarded as root causes of damage mecha-
nisms. Application of the repeat cycle chemistry situations philosophy 
to an industrial cogeneration facility is presented as a case study.

10:45 AM	 Discusser: Gene Cotton, MECO; George Bodman Inc., Vidor, TX 
10:55 AM	 Authors Closure & Floor Discussion

11:10 AM	 IWC 16-40: INDUSTRIAL POWER PLANT TURBINE 
GENERATOR RETROFIT PROJECT
David Cline, Sheppard T Powell Associates, LLC, Baltimore, MD; Bryan 
Martin, Westervelt Lumber, Moundville, AL

	 This presentation discusses the selection, installation and initial op-
eration of a turbine generator at a lumber mill designed to take ad-
vantage of excess steam capacity from boilers fired with a renewable 
energy source (primarily sawdust). A discussion of turbine damage 
after about one year of operation and subsequent mechanical, water 
treatment, and chemistry surveillance changes which were implement-
ed is included.

11:35 AM	 Discusser: Philip Hazen, Waterworks Services, Pasadena, TX 
11:45 AM	 Authors Closure & Floor Discussion
12:00 	 Conclusion



November 6-10, 2016 San Antonio, TX 35

Tuesday morning 
TECHNICAL  SESSIONS

FGD WASTEWATER TREATMENT EXPERIENCE